

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing

A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031

P.O Box 240, North Melbourne, Victoria 3051

Phone (03) 9371 2400

TEST REPORT

Client : Covet International
PO Box 392
Altona VIC 3018

Test Number : 20-005887
Issue Date : 16/12/2020
Print Date : 18/12/2020

Sample Description Clients Ref : "Ever Art Wood"
Aluminium Artwood
Sample A: Kuri Masame End Cap Open

ASTM B117-2018

Salt Fog Resistance

Date of Testing	16/12/2020
Exposure	500 Hrs
Appearance Assessment	
Blistering	Nil
Base Metal Corrosion	Nil
Loss of Adhesion	Nil
Other abnormalities	Nil

223426

47911

Page 1 of 6

© Australian Wool Testing Authority Ltd
Copyright - All Rights Reserved



Accredited for compliance with ISO/IEC 17025 - Testing

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved by the Managing Director of AWTA Ltd.

APPROVED SIGNATORY



MICHAEL A. JACKSON B.Sc. (Hons)
MANAGING DIRECTOR

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing

A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031

P.O Box 240, North Melbourne, Victoria 3051

Phone (03) 9371 2400

TEST REPORT

Client : Covet International
PO Box 392
Altona VIC 3018

Test Number : 20-005887
Issue Date : 16/12/2020
Print Date : 18/12/2020

Sample Description Clients Ref : "Ever Art Wood"
Aluminium Artwood
Sample B: Kuri Masame End Cap Closed

ASTM B117-2018

Salt Fog Resistance

Date of Testing	16/12/2020
Exposure	500 Hrs
Appearance Assessment	
Blistering	Nil
Base Metal Corrosion	Nil
Loss of Adhesion	Nil
Other abnormalities	Nil

223426

47912

Page 2 of 6

© Australian Wool Testing Authority Ltd
Copyright - All Rights Reserved



Accredited for compliance with ISO/IEC 17025 - Testing

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved by the Managing Director of AWTA Ltd.

APPROVED SIGNATORY



MICHAEL A. JACKSON B.Sc. (Hons)
MANAGING DIRECTOR

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing

A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031

P.O Box 240, North Melbourne, Victoria 3051

Phone (03) 9371 2400

TEST REPORT

Client : Covet International
PO Box 392
Altona VIC 3018

Test Number : 20-005887
Issue Date : 16/12/2020
Print Date : 18/12/2020

Sample Description Clients Ref : "Ever Art Wood"
Aluminium Artwood
Sample C: Kuri Masame Sheet

ASTM B117-2018

Salt Fog Resistance

Date of Testing	16/12/2020
Exposure	500 Hrs
Appearance Assessment	
Blistering	Nil
Base Metal Corrosion	Nil
Loss of Adhesion	Nil
Other abnormalities	Nil

223426

47913

Page 3 of 6

© Australian Wool Testing Authority Ltd
Copyright - All Rights Reserved



Accredited for compliance with ISO/IEC 17025 - Testing

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved by the Managing Director of AWTA Ltd.

APPROVED SIGNATORY



MICHAEL A. JACKSON B.Sc. (Hons)
MANAGING DIRECTOR

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing

A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031

P.O Box 240, North Melbourne, Victoria 3051

Phone (03) 9371 2400

TEST REPORT

Client : Covet International
PO Box 392
Altona VIC 3018

Test Number : 20-005887
Issue Date : 16/12/2020
Print Date : 18/12/2020

Sample Description Clients Ref : "Ever Art Wood"
Aluminium Artwood
Sample D: Burakku Eboni Open

ASTM B117-2018

Salt Fog Resistance

Date of Testing	16/12/2020
Exposure	500 Hrs
Appearance Assessment	
Blistering	Nil
Base Metal Corrosion	Nil
Loss of Adhesion	Nil
Other abnormalities	Nil

223426

47914

Page 4 of 6

© Australian Wool Testing Authority Ltd
Copyright - All Rights Reserved



Accredited for compliance with ISO/IEC 17025 - Testing

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved by the Managing Director of AWTA Ltd.

APPROVED SIGNATORY



MICHAEL A. JACKSON B.Sc. (Hons)
MANAGING DIRECTOR

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400

TEST REPORT

Client : Covet International
PO Box 392
Altona VIC 3018

Test Number : 20-005887
Issue Date : 16/12/2020
Print Date : 18/12/2020

Sample Description Clients Ref : "Ever Art Wood"
Aluminium Artwood
Sample E: Burakku Eboni Closed

ASTM B117-2018

Salt Fog Resistance

Date of Testing	16/12/2020
Exposure	500 Hrs
Appearance Assessment	
Blistering	Nil
Base Metal Corrosion	Nil
Loss of Adhesion	Nil
Other abnormalities	Nil

223426

47915

Page 5 of 6

© Australian Wool Testing Authority Ltd
Copyright - All Rights Reserved



Accredited for compliance with ISO/IEC 17025 - Testing

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved by the Managing Director of AWTA Ltd.

APPROVED SIGNATORY



MICHAEL A. JACKSON B.Sc. (Hons)
MANAGING DIRECTOR

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400

TEST REPORT

Client : Covet International
PO Box 392
Altona VIC 3018

Test Number : 20-005887
Issue Date : 16/12/2020
Print Date : 18/12/2020

Sample Description Clients Ref : "Ever Art Wood"
Aluminium Artwood
Sample F: Burakk Eboni Sheet

ASTM B117-2018

Salt Fog Resistance

Date of Testing	16/12/2020
Exposure	500 Hrs
Appearance Assessment	
Blistering	Nil
Base Metal Corrosion	Nil
Loss of Adhesion	Nil
Other abnormalities	Nil

223426

47916

Page 6 of 6

© Australian Wool Testing Authority Ltd
Copyright - All Rights Reserved



Accredited for compliance with ISO/IEC 17025 - Testing

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved by the Managing Director of AWTA Ltd.

APPROVED SIGNATORY



MICHAEL A. JACKSON B.Sc. (Hons)
MANAGING DIRECTOR